

Laboratory Test Sheet  
**PENDULUM SKID TESTS**

Client : Alfred McAlpine Civil Engineering  
 Client Ref : 12345      Lab. Ref : 10073  
 Supplier :  
 Material Type : Sub-base  
 Material Name : Type 1 Sub-base

Site : Stanton North Phase II  
 Job No : B4240/96V      Date Received : 04/09/1996  
 Source :  
 Specification : Type 1 Sub-base  
 Stone Type : Not Known

Chainage	DISTANCE from kerb	Direction	Mean Readings at individual locations				MEAN	ROAD temp C	SRV @ 20C

Comments : \_\_\_\_\_  
 Tested By : \_\_\_\_\_ Date : \_\_\_\_\_ Checked By : \_\_\_\_\_ Date : \_\_\_\_\_  
 Check Level (1/2/3)

Notes :      \* Delete as applicable